
Michigan Technological University Michigan Technological University 

Digital Commons @ Michigan Tech Digital Commons @ Michigan Tech 

Dissertations, Master's Theses and Master's Reports 

2020 

Mechanisms of Pathogen Inactivation in Wastewater and Mechanisms of Pathogen Inactivation in Wastewater and 

Pharmaceutical Applications Pharmaceutical Applications 

Christa L. Meingast 
Michigan Technological University, clmeinga@mtu.edu 

Copyright 2020 Christa L. Meingast 

Recommended Citation Recommended Citation 
Meingast, Christa L., "Mechanisms of Pathogen Inactivation in Wastewater and Pharmaceutical 
Applications", Open Access Dissertation, Michigan Technological University, 2020. 
https://doi.org/10.37099/mtu.dc.etdr/979 
[...]
20°C29.  Overall, the levels of toxic ammonia in biosolids can inactivate pathogens.  

Total solids (TS) and volatile solids (VS) are principle factors affecting pathogen 

reduction in lagoon storage. It is widely accepted that increasing total solids reduces 

pathogens through desiccation and autolysis of cells27,36-41. For example, fecal coliforms 

were reduced to Class A levels at 90% total solids at 38°C in less than 10 days37. 

Inversely, high moisture content increases the decay rate for pathogenic bacteria as a 

result of the increased non-pathogenic bacterial competition42.  Volatile solids also affect 

pathogen growth and decay in biosolids. Volatile solids are organic matter that act as a 

food source for bacteria in biosolids. At low ratios of volatile solids, the food source is 

low, decreasing bacteria growth43. However, at a high ratio of volatile solids, increased 



19 

growth of non-pathogenic bacteria can occur, inhibiting pathogenic bacterial growth.  

Both total solids and volatile solids affect pathogen inactivation at high and low levels.  

Volatile fatty acids (VFAs) are fatty acids containing two to six carbon atoms and 

are naturally occurring in wastewater solids44. VFAs reduce bacteria growth45-53 and 

produce toxic effects on Ascaris ova54,55. Inactivation of Salmonella occurs within 12 

days during anaerobic digestion at a VFA concentration of 5000 mg/L at pH 6.0 46. VFAs 

have been more effective in pathogen inactivation at lower pH values where the acids 

exist primarily in the uncharged form. Because of the hydrophobic nature of the 

uncharged form, the acid can readily cross the lipid bilayer to distress the pathogen and 

cause inactivation54. Overall, unionized ammonia (NH3) content, pH, total solids, volatile 

solids, and volatile fatty acid content all affect pathogenic growth and decay in biosolids 

treatment (Table 2-3).  

 

 

 

 

 

 

 

 

 

 



20 

Table 2-3. Literature Review on the Inactivation of Pathogens by Chemical Action 

 

Chemical 
Action  

Concentration  Conditions  
Pathogen 
Reduction  

NH3 

0.4 % Urea 28C, days  
Class A limits of 
Ascaris eggs and 

salmonella32  

800 mg NH3/L 20C, Hours 

Poliovirus and F2 
bacteriophage to 

undetectable 
limits29 

TS 90% TS 38C, 10 days  
FC to Class A 

levels37  

VFAs 5000 mg/L pH 6.0, 12 days  
Salmonella to 
undetectable 

limits46  

 

Storage Time and Temperature   

Information exists at different temperature ranges (elevated and ambient) about 

the time of exposure in inactivating pathogens during long-term storage34. Microbial 

activity in biosolids can produce high temperatures of up to 60C that aid in the reduction 

of pathogens56. In biosolids at 55C, E. coli and Salmonella were reduced by 8-log10 in 

60 min and 10 min, respectively57. At 49.5C in anaerobically digested, vacuum filtered, 

and air-dried biosolids, an 8-log10 reduction in Salmonella, poliovirus, and Ascaris suum 

eggs occurred in 7, 10, and 40 days, respectively58. Natural ambient temperatures can 

also inactivate pathogens in biosolids to Class A levels. In the southern hemisphere, 

where ambient temperatures remain around 13.3C with little variability, Class A 



21 

pathogen inactivation in biosolids occurs within 1-3 years59-64. In northern climates that 

have greater temperature variability and can reach below freezing, pathogen inactivation 

can take longer62,65,66; however, Class A biosolids can still be produced in these climates. 

The amount of time needed to meet EPA standards is primarily based on the degradation 

of Ascaris ova, which are the most resilient pathogen because of their protective outer 

shell. Time and temperature can be varied in diverse climates to meet Class A regulations 

for biosolids (Table 2-4).  

 

Table 2-4. Literature Review on the Inactivation of Pathogens by Storage Time and 
Temperature. 

 

Temperature Time Pathogen Inactivation  

55C 

60 min 8-log reduction E. Coli57 

10 min 
8-log reduction 

salmonella57 

49.5C 

7 days Salmonella58  

10 days Poliovirus58 

40 days Ascaris Ova58 

Southern Hemisphere-
temps around 13.3C with 

little variability 
1-3 years Class A Levels59-61,64  

Norther Hemispheres-
greater temp variability 

> 3 years Class A Levels62,65  

 

 

 



22 

Freeze-Thaw Cycles  

Freeze-thaw cycles are widely known to increase dewaterability (or ability to lose 

water) in biosolids through structure modifications67-70. Recent investigations have 

demonstrated that freeze-thaw cycles can inactivate bacterial pathogens71-73 in dewatered 

sanitary wastewater (blackwater)74, stabilization ponds75, activated sludge76,77, reed 

beds66, untreated wastewater treatment solids77 and biosolids slurries treated via aerobic 

or anaerobic digestion78.  

The ideal conditions (i.e. temperature, freezing rate, # of cycles, and moisture 

content) for freeze-thaw cycles to reduce pathogens are not well understood. The rate of 

freezing and thawing is thought to be the key component of inactivation77. At slow rates 

of freezing (~1C/min), liquid water molecules diffuse out of cells through the membrane 

in response to the chemical potential gradient and contribute to the formation of 

extracellular ice crystals79,80. Cellular damage under these conditions may result from cell 

desiccation and/or the stress exerted by extracellular ice crystals as they grow and 

squeeze cells in diminishing unfrozen channels containing high concentrations of rejected 

solutes71,79. In contrast, at high rates of freezing (~100C/min), ice crystals form at rates 

faster than liquid water molecules can diffuse through the cell membrane. If sufficiently 

large, the resulting intracellular ice crystals disrupt the cell membrane and inactivate 

cells. For example, freezing to -65C in yeast cells at a cooling rate of 1C/min leaves a 

cell density of 30% of the initial concentration, while a cooling rate of 200C/min leaves 

a cell density of 21% the original concentration80.  Cellular damage and/or inactivation 

can also occur during thawing, e.g., resulting from osmotic shock.  



23 

Summary  

From the literature, it is apparent that chemical action, temperature, storage time, and 

freeze-thaw cycles have a large impact on pathogen reduction during long-term storage. 

The mechanisms needed to inactivate pathogens are known to change across differing 

climates, operating parameters, and biosolids properties. However, the correlation 

between these essential mechanisms in pathogen die-off is not well understood. 

Fundamental information on how key environmental parameters affect pathogen 

inactivation is needed so that conditions necessary to achieve Class A pathogen 

inactivation requirements in LCLT biosolids treatment systems can be accurately and 

reliably predicted.  

2.3 Objectives 

The overall goal of this multi-phase project is to develop a universal approach for a 

long-term storage process to serve as a Class A treatment alternative. First, a preliminary 

study was performed to determine the relationship between total solid content and 

pathogen reduction in biosolids subjected to freeze-thaw cycles. After the preliminary 

study was completed, a broad research effort was initiated to determine the impact of key 

process parameters on the inactivation of pathogens during long-term storage. Pilot-scale 

studies for long-term storage were performed in conjunction with two collaborating 

WWTPs; the Portage Lake Water and Sewage Authority (PLWSA) in Houghton, MI, and 

the Gogebic-Iron Wastewater Authority (GIWA) in Ironwood, MI.  

This overall goal was investigated through the following specific research objectives:  

 



24 

Objective 1: Determine the relationship between total solids and pathogen reduction 

in biosolids subjected to freeze-thaw cycles.  

We hypothesize the total solids content of the biosolids sample will affect the rate 

of biosolids freezing, which affects pathogen inactivation. 

Pathogen inactivation may occur during biosolids storage under ambient 

conditions; however, the mechanisms and rates of pathogen inactivation under these 

conditions are not well understood. Objective 1 used a combination of field and 

laboratory experiments to quantify the effects of freeze-thaw cycles on the inactivation of 

fecal coliforms in biosolids with varying moisture levels. This information is needed 

because WWTPs can use natural freeze-thaw cycles in cold regions to predict and 

optimize pathogen inactivation in biosolids.  

 

Objective 2: Evaluate the pathogen inactivation under long-term storage as a 

function of environmental conditions.  

We hypothesize that the mechanisms inactivating pathogens during lagoon 

storage can be understood by ambient environmental conditions, storage temperature, 

moisture, organic matter, ammonia (NH3), volatile fatty acids (VFAs), alkalinity, and pH.  

To further understand the mechanisms of pathogen inactivation during long-term 

storage, a year-long pilot-scale study was conducted at GIWA and PLWSA to meet 

objective 2. Fundamental information was collected on the impact of key parameters, 

e.g., storage temperature, organic matter content (measured as volatile solids (VS)), NH3 

content, pH, and TS on the rate of pathogen inactivation. This data can be used to 



25 

develop a rational and universal approach for the design of a LCLT Class A biosolids 

treatment process. 

Completing the above research objectives will improve our understanding of 

pathogen inactivation under a broad range of conditions, enabling rational design of 

LCLT treatment systems for high-quality biosolids production. This will contribute to the 

greater implementation and EPA approval of LCLT treatment processes under alternative 

6 for Class A biosolids treatment, thus allowing more wastewater treatment plants to 

sustainably and economically produce high-quality biosolids.  

2.4 Materials and Methods 

2.4.1 Study Sites 

Study sites for objectives 1 and 2 included Gogebic Iron Wastewater Authority 

(GIWA, Ironwood, Michigan, USA) and Portage Lake Water and Sewage Authority 

(PLWSA, Houghton, Michigan, USA) (Figure 2-4). The two WWTPs are similar in size 

and have comparable treatment processes. GIWA treats an average wastewater flow of 

3.4 million gallons per day (mgd) and PLWSA treats an average flow of 3.1 mgd. Table 

2-5 provides information for wastewater treatment schemes. The key differences in 

biosolids treatments are seen during secondary treatment where GIWA undergoes 

oxidation ditch activated sludge, while PLWSA uses a conventional activated sludge 

process. 

 

 



26 

 

Treatment Process GIWA PLWSA 

Pretreatment Screening and grit removal 
Screening and grit 

removal 
Primary Treatment Primary clarification Primary clarification 

Secondary Treatment 
Oxidation ditch activated 

sludge 
Conventional activated 

sludge 

Tertiary Treatment 

Phosphorus removal via 
chemical addition, 

chlorination, 
dechlorination and effluent 

aeration 

Phosphorus removal via 
chemical addition and UV 

disinfection 

 
 

Table 2-5. Comparison of GIWA and PLWSA Wastewater Treatment Processes. 
Differences in biosolids treatments are seen during secondary treatment where GIWA 

undergoes oxidation ditch activated sludge, while PLWSA uses a conventional activated 
sludge process. 

 

Figure 2-4. Location of GIWA and PLWSA Study Sites. GIWA is located in Ironwood, 
Michigan while PLWSA is located in Houghton, MI. 



27 

 GIWA and PLWSA perform mesophilic anaerobic digestion for vector attraction 

reduction, followed by dewatering via belt-filter press during the solids process train. 

Both plants produce materials that are classified as Class B biosolids. Large uninsulated 

storage sheds are currently used for winter biosolids storage at PLWSA and GIWA.  

2.4.2 Objective 1: Effect of Freeze-Thaw Cycles on Biosolids 

2.4.2.1 Field Study 

 A 3 ft high biosolids pile was constructed with freshly dewatered biosolids in the un-

insulated biosolids storage shed at PLWSA in May of 2013. Temperature profiles were 

monitored at 3 locations within the pile. For each temperature profile, four Thermochron 

iButton temperature data loggers (Embedded Data Systems; Lawrenceburg, KY), with 

temperature ranges of -5 to 26 ˚C, were waterproofed with a silicone sealant, secured to a 

wooden stake at 0, 5, 10, 20, and 50 cm depths (measured from the top of the pile) and 

programmed to record the temperature at 4 h intervals for one year. When the biosolids 

were not frozen, samples were collected monthly at each depth for analysis of total solids 

and fecal coliforms. Total solids and fecal coliform levels were quantified in each sample 

using the EPA Method 168481, and the Most Probable Number Method EPA Method 

168182, respectively.  

2.4.2.2 Freeze-Thaw Cycle Pathogen Inactivation  

 A 200 g biosolids sample, collected from GIWA or PLWSA, was diluted with sterile 

deionized water to achieve desired total solids concentrations, which ranged from 5 to 

25% total solids. Initial total solids and fecal coliform levels were quantified in each 



28 

sample using the EPA Method 168481, and the Most Probable Number Method EPA 

Method 168182, respectively. The sample was then divided into 100 g subsamples, placed 

in Erlenmeyer flasks, and covered tightly with Parafilm. One subsample served as the 

control and was incubated at 4 °C for 48 hr. The other subsample was incubated at -20 °C 

for 48 hr and then thawed for 24 hr at 4 °C. After 72 hr, the subsample subjected to the 

freeze-thaw cycle and control were analyzed for fecal coliforms.  

2.4.2.3 Freezing Rate 

 Tests were performed to relate percent total solids to the freezing rate of biosolids. 

Figure 2-5 illustrates the basic approach of the freezing rate experiments. Insulated 

biosolids were placed on top of a water bath at 5 ˚C and in a freezer at -5 ˚C. A below-

freezing temperature on top and an above-freezing temperature on the bottom of the 

biosolids created a temperature gradient. The temperature gradient caused the cooling 

front in the biosolids to move from top to bottom to simulate conditions in natural lagoon 

storage freezing83. The system was operated in this manner for 24 hr. Temperature 

profiles in the biosolids were obtained every 100 s (1.67 min) in all of the freezing rate 

experiments.  



29 

 

 

 

 

 

 

 

 

 

 

 

2.4.2.4 Scanning Electron Microscopy  

Prior to analysis with a FEI Philips XL 40 Environmental Scanning Electron 

Microscope, biosolids were oven-dried at 40°C for 1.5 days, directly mounted onto a 

sample button using carbon tape, and coated with a 10 µm-thick platinum-palladium 

alloy.  Images of biosolids were taken from 10-100 µm in diameter at a resolution of 15.0 

kV. 

Figure 2-5. Schematic of the biosolids freezing rate experiments. Biosolids were placed 
between insulation with a water bath at 5°C beneath, and air at -5°C to ensure the cooling 

front moved top to bottom. 



30 

2.4.3 Objective 2: Pilot-Scale Studies 

2.4.3.1 Pilot-Scale Test Boxes  

 Whether biosolids are stored indoors or outdoors affects solar radiation, temperature, 

and moisture content. Therefore, two pilot-scale tests were assembled in triplicate at each 

site, with pilot test boxes located inside and outside the storage shed. The pilot-scale 

boxes were designed to meet four main specifications. First, the boxes had to maintain 

structural integrity while holding ~two tons of solids, plus precipitation throughout the 

year, and undergoing freeze/thaw cycles of the biosolids. Next, the boxes had to remain 

watertight for up to two years, not allowing leachate to leak from the structure. Thirdly, 

the boxes had to allow drainage water from the biosolids to be collected and disposed of 

properly. Lastly, the boxes had to withstand ambient temperatures (~20°F to 95°F). To 

simulate average dimensions of a biosolids pile, boxes were built 4' high, 4' wide, and 8' 